



**BUREAU  
VERITAS**

Test Order /Report No.BVIPL/ SPL:KL/729/9/2020  
Date of Receipt: 09-09-2020

Date: 11-09-2020  
Page:5

**ASTRON CONCRETE PRODUCTS**

**Building.No 15/468,Kaipoorikkaramarampally P.O, Aluva, Ernakulam Dt.,Pin-683105**

**TEST REPORT ON COVER BLOCK SAMPLES**

Source of sample for testing : Sample supplied by the customer.  
Customer's Reference : Letter Dated:12-08-2020  
UIN : 20018872  
Project# : Not Furnished  
No of Sample# : 5  
Date of test : 10-09-2020  
Condition of samples : Satisfactory  
Test Method : Laboratory Developed Method.

**LOAD TEST:**

Sl. No.	Identification#	Breaking Load (KN)
1	50 × 50 × 50 CUBE	70.7
2	50 × 50 × 50 CUBE	79.5
3	50 × 50 × 50 CUBE	75.3
4	50 × 50 × 50 CUBE	80.2
5	50 × 50 × 50 CUBE	82.9

#As furnished by the customer.

- Note:**
1. The results relate only to the items tested.
  2. Report shall not be reproduced except in full, without the written approval of the lab.
  3. Any correction invalidates this report.

for **BUREAUVERITAS (INDIA) PRIVATE LIMITED**  
**Construction Services Laboratory**

For Bureau Veritas (India) Pvt. Ltd.

Authorised Signatory

*[Signature]*  
\*\*\*\*\*  
11/09/2020

